NCTL

NORTH EAST WINDOWS USA, INC.

NFRC THERMAL TEST SUMMARY REPORT

Test Specimen
Manufacturer:

Series/Model:

Window Type:

Frame Composition:
SashNentPanel Compaosition:
Thermal Break Mat'l:

Overall Size:

Glazing Description

Mo, of Glazing Layers (including films):

Primary Glazing:
Spacer Type:
Gap Fill 1:
Gap Fill 2:
Glass/Film Thicknesses (ext to int):
Air Gap 1:
Ajr Gap
Secondary Glazing:
Low Emissivity Coatings:
Surface 2:

Procedure:

YORK, PENNSYLVANIA 17406 »

Marth East Windows LISA, Inc.

Series "CW 3907

Casement- Single Vent

Wiyl

Vil

Mat Applicable

610 mm (24") wide by 1499 mm (58"} high

0.802" Cverall wf Low E and Air
2

Double Glazed
Polycarbonate-Butyl Composite
Air (100% Single Probe)

Mot Applicable

0.124", D.124"

0.654"

Mat Applicable

Mat Applicable

0.021

NATIONAL CERTIFIED TESTING LABORATORIES

FIVE LEWGH DRIVE = TELEPHOMNE (717) B46-1200

FAX (T17) TE7-4100
woana nclfine com

Report No: NCTL-110-17840-33

NEEC Code

cs3v

VY
VY
N

Standardized Themmal Transmittance (Ug) was determined using the NFRC 102-2014

procedure with a temperature of 69.8°+ 0.5°F on the room side of the specimen and -0.4°+ 0.5°F on the

weather side of specimen. The net air leakage across the test specimen was 0.0 cfim.

Test Results: Results of the test period 0657-1057 on 08/30/16 using the Equivalent CTS Method:

Thermal transmittance at test conditions (U;):
Standardized thermal transmittance of test specimen (Us4):

029 BTUMMRYF
0.20 BTUWhriftYF

Reference should be made to Thermal Performance Test Report Mumber NCTL-110-17840-3 for
complete specimen description and test data.

MNational Certified Testing Laboratories

Performed By:

Daniel Glatfelter
Technician

Reviewed By:

Y
,Kf M,/w’:ﬁé’::? L0 A o™~

Raymond W. Lamhb, PE
Person In Responsible Charge

Frofessionals In The Sclence of festing
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NCTL

Report Number
Report Date

Report To

Test Start Date
Test End Date

Specification

NATIONAL CERTIFIED TESTING LABORATORIES

FIWE LEIGH DRIVE L] YORK, PEMNSYLVANIA 17408 = TELEPHOME (717} B46-1200
FAX (717} 767-4100
v, NolinG.com

MCTL-110-17840-3
092612016

Morth East Windows USA, Inc.
P.O Box 159

Mermrick, NY 11566

08r28/2015
08/30/2015

NFRC 102-2014 “Procedure for Measuring the Steady-State Thermal
Transmittance of Fenestration Systems”

Description of Sample Tesied

Mote: All dimensions are in the order (Width x Height x Thickness) unless otherwise noted.

Modell Series
Configuration

Frame Size

Vent Size

Viewing Area

Frame and Vent Type

Joint Construction

Glazing Components
Qwerall

Glass Thickmesas
Coating

Spacer Type! Size
Fill

Glazing System

Weatherstrip

Type
Location

SCW 3907
Casement

Cverall
610 mm x 1499 mm (24" x 597)

281 mm x 1470 mm (228675 x 57.873%)
451 mm x 1346 mm (17.75" x 537)
Extruded vinyl

Frame & “ent

Mitered, welded

23 mm {0.9027) Nominal

{2) Lites of 3 mm (0.124") annealed glass

An AGC "Comfort Select 28° sputter-type low emissivity coating (e=0.037 per
client) was applied to glazing surface no. 2.

17 mm {0.6347) Polycarbonate-Butyl composite spacer (Type P1-5)
Air 100% single probe per client

Interior glazed with silicone back-bedding and a single-leaf dual durometer rigid
vimyl glazing bead.

(1) Strip bulb-vinyl
Yent and frame perimeter

Profassionals n The Sclence of festing
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North East Windows USA, Inc.

Weatherstrip (continued)

NCTL-110-17840-3

Type (1) Strip center fin
Size £.89 mm (0.350") high
Location Vent perimeter

Operating Hardware

Locks
Type Single handle 3-point integrated lock system
Location 387 mm {15.25") From the bottom of the lock jamb with lock points 279 4mm
(117), 787.4 mm (317) and 1295.4 mm (517} from the bottom
Keeper
Type Metal
Location Lock stile at the locations
Roto-Operator
Type Standard
Location 330 mm {13") From the lock jamb on the =ill

Hinge Hardware

Type (4)-Bar

Location Head/ top rail and sillf bottom rail
Auxiliary Mo auxiliary items employed
Reinforcement Mo reinforcement employed

Weep Description

Size 3.59 mm (0.153") Diameter

Location 262 mm (11.50") From each end of the bottom rail

Size 3.89 mm (0.153") Diameter

Location 234 95 mm (9.25") From each end of the bottom rail glazing channel

Interior! Exterior
Surface Finish

Sealant
Insect Screen

Mail Fin

White vinyl (PVC)
Mo apparent sealant applied
Mo screen employed

Mail fin with nominal 1x4 applied over nail fin

SPECIMEN PREPARATION PRIOR TO TEST

The test specimen was pre-conditioned at ambient laboratory conditions prior to the test. The sumound panel-to-
specimen interfaces were sealed with a non-refiective tape. The specimen was sealed on the interior with a caulk
sealant resuliing in a measured net air leakage of 0.0 cfm per square foot.

TEST PARAMETERS

Tests to determine the Standardized Thermal Transmittance (U) of the specimen were performed in the guarded
hot box apparatus located at the York, PA facility. The most recent calibration of the hot box apparatus was in
March 09, 2016. The themal performance evaluations were completed in accordance with the NFRC 102
procedure using a dynamic wind perpendicular to the specimen on the weather side and simulated natural
convection on the room side. A zero static pressure differential (0.00" + 0.04" H-O) was maintained across the
specimen during the test by pressurizing the metering box on the room side. Data was collected over two
successive 2 hour periods after 4 hours of steady state conditions as defined in section 6.1.2 of the NFRC 102
procedure were achieved. The test was considered completed when the data of the successive 2 hour periods
also satisfied the criteria defined in section 6.1.2 of the NFRC 102 procedure.
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Morth East Windows USA, Inc.

GLASS THICKHESS AND GLAZING DEFLECTION:

Glazing Deflection Before

Glass Thickness Test
Yent: 0.1247, D124 0.01"

PROJECTED FRAME DIMENSIONS OF MEMBERS:

Member: Head Left Jamb Right Jamkb
Dimension: 3.125° 2875 3125

TEST DURATION:

NCTL-110-17840-3

Glazing Deflection After

Test

<0.01° convex

The test chamber environmental systems were initiated at 0718 on 08/28M6. The test conditions were considered
stable for (2) comsecutive (2) hour test periods from 0657-0857 and 0857-1057 on 08/30/116. The thermal
performance test resulis were derived from the DES57-1057 test period.

Areas:

Test Specimen Projected Area (A):

Test Specimen interior Exposed (Wetlted) Surface Area ()
Test Specimen Exteror Exposed (Wetted) Surface Area (A.q):
Metering Box COpening Area (A )

Metering Box Baffle Area (A ):

Surround Panel Interior Exposed Area (Ax):

Test Conditions:

Average Room Side Alr Temperature:

Average Weather Side Air Temperature:

Average Guard Box Air Temperature:

Average Wamm Side Surmound Pane] Temperature:

Average Cold Side Surround Panel Temperature:

Metering Box Average Relative Humidity:
Test Specimen Surface Average Temperature 1 on left sill
Test Specimen Surface Average Temperature 2 on center sill
Test Specimen Surface Average Temperature 3 on right sill
Note: Mo condensation or frost was present

Measured Weather Side Wind Velocity:

Static Pressure Difference Across Specimen:

Heat Flows:

Heat Input Rate to Metering Box (Qism):
Surround Panel Heat Flow (e )
Surround Panel Thickness:

Surround Panel Conductance:
Metering Box Heat Flow (Q )
Flanking Loss Heat Flow (Q,):

Met Test Specimen Heat Flow (Qs):
EMF v= Heat Flow Equation:

Page 4 of 17

985
1148
10.59
.39
45.44
44 54

69.5
-0.5
7.9
66 .4
-0.1
18.8
49.4
522
47.5

143
022

aras
1433
4418
0.04839
2582

(AL
2010
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miph
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BT/ hr
BT/ hr
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BTUhrft"F
BT/ hr
BT/ hr
BT/ hr

EMF=-227.04x + 7.000




Morth East Windows LISA, Inc. MNCTL-110-17840-3

Test Results & Calculated Test Data:

Emittance of Glass (e4): 0.84

Warm Side Baffle Emittance (egs): 0.98

Equivalent Room Side Surface Temperature: 538 °F
Equivalent Weather Side Surface Temperature: 3D F

Room Side Baffle Surface Temperature: 689 °F

Measured Room Side Surface Conductance (hy): 1.29 BTUhrfErF
Measured Weather Side Surface Conductance (h.): 5 79 BTUhrfErF
Test Specimen Thermal Conductance (C.): p.40 BTUWhrfErF
Convection Coefficient (K): 0269

Radiative Test Specimen Heat Flow (Qn): 117.3 BTU/Mr
Convective Test Specimen Heat Flow (Q.,): 837 BTUmhr
Radiative Heat Flux of Test Specimen (g ) 11.90 BTUMrit
Convective Heat Flux of Test Specimen (g, ): 850 BTUMhoi
Standardized Room Side Surface Conductance (hem): 122 BTUMNNEFE
Standardized Weather Side Surface Conductance (hgr): £ 235 BTUMIEFE
Test Specimen Thermal Transmittance (U.): 0.29 BTWhrit3°F
Test Specimen Standardized Thermal Transmittance (Ug.): 0.29 BTWhrity°F

Mo apparent condensation was observed on the test specimen at test conditions. This test method does not
include procedures to determine the heat flow due to either air movement through the specimen or solar radiation
effects. As a consequence, the thermal transmittance results obtained do not reflect periormances which may be
expected from field installations due to not accounting for solar radiation, air leakage effects, and the thermal
bridge effects that may occur due to the specific design and construction of the fenestration system opening.
Therefore, it should be recognized that the thermal transmittance results obtained from this test method are for
ideal laboratory conditions and should only be used for fenestration product comparizons and as input to thermmal
performance analyses which alzo include solar, air leakage, and thermal bridge effects. An estimate of the
experimental uncertainty for these results is available upon reguest.

Per the client, the test specimen described in this report was a proeduction line unit submitted for initial certification
and plant qualification and iz described ‘as tested’. Detailed drawings were available for laboratory records and
compared to the test specimen at the time of this report. A copy of this report along with representative sections of
the test specimen will be retained by MCTL for a period of four (4) years. The resulis cbtained apply only to the
gpecimen tested. This report may not be reproduced, except in full, without the written approval of National
Cerified Testing Laboratories. NCTL is a testing lab accredited by AZLA to ISOMIEC 17025 and assumes that all
information provided by the client is accurate and does not guarantes or warranty any product tested or installed.
Testing described in this report was conducted in full compliance with NFRC reguirements; any deviations are
noted. ASTM C1363 and C1199 testing was performed with published NFRC deviations. Ratings included in this
report are for submittal to an NFRC licensed LA for certification purposes and are not meant to be used for labeling
purpoges. Only those values enfified on a valid Ceriification Authorization Report (CAR) are to be used for
lakeling purposes.

National Certified Testing Laboratories

Performed By: Reviewed By:
1{]L. =3 7 s
Pl i
Daniel Glatfelter Raymond W. Lamb, PE
Technician Person In Responsible Charge
DG mk
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ATTACHMENT 1

Section 1:

Component Drawings, with Applicable Part Mumbers, Manufacturing and Modeling Details, were Reviewed (as
submitted) for Product Verification
(Reference: MCTL-110-17840-3)

See Aftached Documentation,
any deviations noted.

Note: The above referenced component drawings along with representative sections of the test specimen will
be retained per procedure by NCTL. This testing facility assumes that all information provided by the client is
accurate.

Section 2:
Identification Date Page & Revigion
Original |ssue 09/26M6 Mot Applicable
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NFRC PRODUCT CERTIFICATION PROGRAM

Submittal Form for Test Samples

For use by manufacturers, lineal suppliers and fabricators

MNational i-;enesﬂfaﬁm
Rating Council®

I, Infermation an Pradustion of the Test Semple (complete ALL fields):

At e Exqor ddra asdus o

Manufacturer: ey Ed . Date of sample manufacture: L frei el
E

Flant Address where manuficiured: S Eee s /c?;ﬂ'.ﬂ
City: Flrie Pl e Tate: ] Zip Code: A =t é_
Name of 14 &WIW SR SES T el FO 3 597

Z.  Product Information (complete ALL felds):

Crperator Typa
Product Line IDMNo: oS¢ - £ = (Tabled-d of NFRC 100): (4 S £29544 T

SeriesModel: T h ot

3. Test sample is being submitted for (select ONE):
a. O Walidation for Initial Certificetion (prototype anly; Section 2.2.1.C of PCF), no plant qualification
b. O Validation for Initial Certification (production line unit; Section 2.2.1.B.ii of PCP) & plant qualification
o G Validation for Recertification (production line unit; Section 2.2.1 B.ii of PCPY & plant qualification
d QO Plant Qualification Ooly {production line unit; Section 2.2.1.8.if of PCF)

[Mate: If the cnly test option is 1o be wsed, include a capy of the NFRC-certified simulators statement and NERE

approval as required in NFRC 100 (1597) Sections 6.1 and 6.1,1.] = § -

Absardy & a5 0/ waneies
1, ﬁz&'ﬁﬂ E-ddy _ o 05 the designated agent for & AST g 5-..-5, fone”, |
do hereby attest that the foregoing informarion is true 1o the best of my information, knowledge, and belief. Further, ifthe ©

unit is identified in Section 3 as a production line unit, T hereby autharizs the NFRC-aceredited testing laboratory to send 2

copy of the test report to the 1A igsntifigd above for plam qualificution purposes pursuant to the NFRC Product Certifieation
Program, / - )
Signature: b il Diate: fﬂ/Mé‘

147 T—

For LaporaTory USE ONLY
1. Laboratory Hg%’imuﬁ, {ﬂj’,iail fﬂgﬁ m! Iﬂhﬂ[i!iﬂﬂﬂ
2, Dane Sample Received: 'S.I’.' o/ File surber 10- =
3. Date Sample Tested: Et ; &) 'I'_.g By: %
4. Muodifications made;

3. Reason for noa-testing of sample unit:

[Vore: B the sample submitted can not be tasted due to damage pricr to t2sting, a new sample and new form shall be
submitted to the testing laboratory. Beth forms shall be submitted to the 1A when the testing is complerad ]

MFRC PCP-2002 mmasny page 129
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TEST SFECIMEN COMFLIES
WATH THESE DETAILS.

ANY DF“F:'-TIF‘:;J 12 MOTED.
WCTL- W43 ;

TEST COMPLETE: 330

Morth East CW390 Bill of Materials

DWG

Assembly

Casement Sash Welded
Casement Glazing Bead Welded

Casement Main Frame Welded

Part No.

C- CW350 Cross Section
301

30e

7301
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TEST SPECIMEN COMPLIES
WATH THESE DETAILS
ANY DFEVISTIOM 15 MOTED,

NCTL-ITHR 2 .,;r"ﬁgif’“ Thermal Model Information Rev 1.5 Jan 14, 2014

TEST COMPLETE. 1
Legend
e
SHF AL
SAH
ALz
F1
F3
IF2
Description Material and Conductivity
Imp sl
M TIX Butyl 1.23 Btu infhr f* °F 077 Wimm G
EH TiX Butyl 1,23 Btu infhr f* °F 0477 WimMC
TL T1X Butyl 1.23 Btu infhr f* °F 07T WimC
SaN Woisture vapor bammier  Defaull polyethylens Default polyethylens
S&H Muoisture vapor bamier  Default polyethylens Defzult polyethylens
Sitfene Diefault polypropylens Defaul pobyoropyisne
SH Shim Default polycarbonate Default polycarbonate
AL12  Adhesive Butyl 1.23 Btu in/hr f? °F 077 Wim~C
AC 2 Still air Stilk air — default conductivity Default sfill air
AC 134 Link fo respective adjacent air cavilizs
SAF Adhesive Butyl 1.23 Btu in/hr £ °F 0177 Wim~G
IF123 Adhesive Butyl 1,23 Btu in/hr f* °F 0177 Wimi=C
F Adhesive Butyl 1.23 Btu in/hr £ °F 077 WimC

If there are questions regarding this decument please contact

Douglas Hauck
Technical Service
Quanex Building Products, Inc.

216-910-2886
A440-497-7084 mobile
dounlas. hauc aney, com

Duralite™ is a trademark of Truseal Technologies, Inc.
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